GB1926

NO. DESCRIPTION NO. | DESCRIPTION
1 screw  M4*20 41 crank case

2 screw  M4*25 42 screw  M5*30

3 auxiliary handle 43 Fly wheel

4 starter 44 cushioning 3

5 cushioning 1 45 trigger

6 screw ST5%16 46 extinction conductor 2
7 Big cover 47 right housing

8 Dust cover 48 Flameout switch

9 cushioning 2 49 left handle

10 rigth handle 50 bottom seat

" Handle little cover 51 cushioning 4

12 fuel tank 52 Throttle line

13 screw M5*25 53 gasket

14 Intake-tube 54 Carburetor

15 gasket 55 Air filter

16 Wind deflector 56 screw M555

17 cylinder 57 Empty filter element
18 Spark plug 58 Air filter cover

19 screw  M5*22 59 Air filter cover screw
20 gasket 60 steel tube

21 muffler 61 fan

22 screw M5*55 62 blade

23 Ignition 63 NUT M&*1

24 screw  M4*20 64 Left housing

25 extinction conductor 1 65 switch

26 Bakelite gasket 4*10*4 66 safety set piece

27 gasket 67 Safety switch cover
28 piston ring 68 screw ST5*12

29 Piston 69 Inlet air shield

30 Piston pin 70 Torsional spring

31 Piston pin ring 71 washer 95*916*1.5
32 Needle roller bearing HK081112 72 PIN ¢3.5*48

33 drive plate 73 vacuum tube A

34 Oil seal 74 vacuum tube B

35 crank case 75 screw M5*12

36 PIN 9310 76 bend tube

37 Bearing 6001 77 dust bag

38 crank shaft 78 Blower tube A

39 Woodruff key 3*10 79 Blower tube B

40 gasket 80 wind wheel base plate

UK-8T20230628




